r 4
.Pl'
* - - ‘JI." | 4
ﬂ . ' r
F | 1 F
{ d 4
o
4 . |’ _.":‘ )
¥ 5 F |
.{.- | - ". .‘.
| . r r ,
s - i - 7 Tgarts . = et : - d = o g . h‘._rr

[MTnocKowoBHAA MalWKUHA
(pacnowwusanka)
C UMAUHAPUYECKON NnaTPopmMoi
A-2600D
C NPAMbIM NPUBOAOM
Parts-List
(KaTanor 3anyacreit)




—_ BE4MER/MACHINE BED FRAME

—. #EZIH/BUSHINGS MECHANISM

%
LI P
o N

e [ & - L
1 W1-1 EHLAR Machine Frame
2 Wi-2 mENE Oil Sight Gauge
3 Wi-3 Hl & igey Bed Pin (1/4-24X9) 3
4 W14 PEETNE X1 1L=20 Screw {M6-1X20) 4
5 W1-5 FLEE Plug 1
6 W1-6 fLIE Plug 2
T Wi-7 2 Plug 1
8 W1-8 L3 Plug |
g W1-9 3EETME X 0.8 L=20 Screw (M5-0.8X20) 4
10 W1-10 ik b Sewing Machine Supprting Block 1
11 Wi-11 |l Plug 1
2 W31-23 |4 Pin 2
13 P1-17  |44) Rivet i
14 G1-21 4 Name Plate 1
15 W1-15 FL3E Plug 2
16 W1-16 #2ETMAX 0.7 L=6.5 Screw (M4-0.7X6.5) 1
17 WIi-17 i Cover 1
18 W1-31 e O1l Seal 1
19 Wi-19 F1. %€ Plug 1
20 W1-33 )G Sewing Head Cover (Right ) 1
21 S1-21 gl Model Plate 1
22 P241 L 4T Sticker ]
23 P1-22 o Warning Sticker 1
24 P3-6 R Warning Sticker 1
25 W9-3 $REIM5 X 0.8 L=12 Screw (M35-08X12) 1
26 W9-1 $B4TM5X0. 8 L=8 Screw {MS5-0.8X8) 1
32 S1-32 oL Sewing Machine Supprting Block 1

AT Eanr |hase = = Naze L1
1 W2-1 I 145458 Pin {SPP4*8) ]
2 W2-2 HTE Needle Bar Bushing(L ower) ]
3 W2-3 i ES) Qil Seal 1
4 W24 A HE Needle Bar Bushing(Upper) 1
5 W2-5 A Bushing 2
6 W2-6 ED) Oil Seal 1
7 W2-7 fhf= Bushing 1
8 W2-8 = Bushing 1
G S2-11 Hhis Bushing 4
10 W2-12 7 & O1l Seal 1
11 S2-13  |E Bushing 2
12 S2-14  |shEE Bushing 1
13 S2-15 Az Bushing 5
14 S2-16 AL Bushing 1
15 §2-17 % Bushing 1
16 S2-18 A Bushing 1
17 S2-19 hE Bushing 1
18 $2-20 HhEE Bushing ]
139 - [w2-22 B Bushing 1
20 W2-20 |44 Bushing 1
21 W2-21 e Bushing i
22 W2-10 A Bushing 1
23 W2-23 HE Bushing 1
24 $2-24 s Bushing 1
o5 §2-25 e Bushing 1
26 S2-26 i Bushing 1
27 W2-11 S Bushing 1

-30-




=. HFEBSH(1)/COVER(D) Y| JERY | B8 £ K Neme _
1 W3-1 Bk b | Sewing Head Cover (Top) 1
5 W3-2 ORI I O-Ring | 1
3 w3-3 F B Oil Sight Window 1
22 4 (W34 [Pk b ikl 3 Gasket 1
5 W3-5 BRETM4 X 0. 7 L=12 Screw (M4-0.7X12) _
6 W3-6 HL LB & Sewing Head Cover (Left) 1
7 P148 ik ' Plug 1
8 W3-8 Lk B ki __|O-Ring 1
) W4-3 |3REIM4X0. 7 L=8 Screw (M4-0.7X8) 1
10 W3-10  |##F Name Plate 1
11 W3-11 b1 3 o i Sewing Head Cover (Rear) .. 1
12 W3-12  |HLk a3 Gasket 1
13 W3-13 WETM6 X1 L=10 Screw (M6-1X10) 8
14 S3-14 F5Y Name Plate 1
15 w3-15_ |ifgR i - Thread Guide 1
16 W3-16 Wekfiire Thread Takeup Cover ¥
: 17 |W21-18 |#R4TM5X0.8 L=8 | Screw (M5-0.8X8) 1
; 18 |W3-18  |&k% |Cord Clamp (UC-2.3/8") 1
; 19 W3-19 | | Pulley Cover 1
j» 20 W3-20 #RETM5 X0. 8 L=60 Screw (M5-0.8X60 2
’ 21 W24-19  [#R5TM4X0.7 L=4 Screw (M4-0.7X4) 1
22 Arm Cover(Top) Assembly 1
../ 33 Bmck&t 1
24 [ Screw (M4-0.7X8) 2
25 Washer B 2
26 __|Bracket 1
27 _Screw. - 1
Washer 1
29 _|Eye Guard 1
30 Screw (M3-0.5X4.5) 2
31 _|Washer 2
32 |Nut 1
g Fﬁﬂm Cover(Top) Assembly 1
34 Bracket Assembly 1
35 | Screw (M4-0.7X4) 1
36 Bracket { 1
. HlE5EEES(2)/COVER(2) | A (Taee & » Nems
- ] S4-1 | % Top Cover
2 S4-2 E &k Top Cover Gasket
— I 3 |W4-3 $REIMAX0. 8 1-8 _|Screw {W.ﬂ.?xa)
4 [W4-4 LB Flat Spring 1
2 W3-5 £TM4X0.8 L=12 | Screw (M4-0.7X 12) 2
6 S4-6 FRE & JBi;-.ti Cover 1
7 S4-7 8 (M) | Top cover (small) 1
| 8 W3-24  |#E4TM4X%0.8 L=8 | Screw (M4-0.7X8) 4 |
[ 9 s49 | Magget 1
10 W4-10  |#B4TM3X0.5 L=6 |Screw (M3-0.5X6) 2 |
11 | (W4-11  |sEfr s Positioning Bushing 2|
2 | _84-12 amlas Cover Assembly 1 :
I 13 %54-13 T b (GF#ER) rBad Cover (for CL) 1 |
14 [S4-14 WK (F) Side Cover 1 |
15 |S4-15 B Pin - 1|
16 |54-16 ) 2B Side Cover & 1 |
17 | S4-17 £ B Bracket / Stitch Plate 1 i
18 S4-18 ﬁﬂ‘%ﬁﬁﬁiﬁﬁ Cover Plate Gasket 1
19 [ws-ls ﬁﬁﬁm 0.7 L=10 _|Screw (M4-0.7X10) 1
_:' . |20 S4-20 MR As Side Cover Assembly 1
B Y wi1s  |gepp Thread Guide 1
e 22 W24-19  |#RETMAX0. 7 L=4 Screw(M4-0.7X4) 1

-3



h. T#ERs/CRANK SHAFT DRIVE MECHANISM

LY

t————-—-——--m-- rrI-l'n-‘—"l'l'x

Wbk b he A S ST AR PRy 1

b

e e g o

teink ik wbiee wik bk i SR b b RN R R R SR — _J

\

<. LHE8/ARM SHAFT MECHANISM

- e e e e ‘-’a"r-l'll'M*Mwﬂﬂ‘-w“-‘-----_-“h'*'ll

S i e e sl

| tuim |enr| & ® Name odooll
1 85-1 183 %h Crankshaft 1
2 852 I Lever Link 1
3 W5-3 BRETMAX0.7 L=12 Screw (M4-0.7X12) 2
4 W54 $h Washer N 2
5 WS5-5 o Main Shaft 1
8 W56 EEIM6X0.75 L=4 Screw (M6-0.75X4) 2
i S55-7 AR ZE Crank Assmebly 1
8 W5-8 R Connection ]
9
10 W5-10 B EhiE | Crank 1
11 W5-11 lﬁég} M6 X0.75 L=15 Screw (M6-0.75X15) I 1 l
12 W5-12 ik Bearing . 1
13 W5-13 PEEIM6 X 0. 75 L=5 Screw (M6-0.75X5) 6
14 WS5-14 b gE Bushing 1
15 1W5-15 Fia Shaft 1
16 - |W5-16 el i 4 Timing Belt 1
17 W5-17 ik Bushing 1
18 W5-18 Eibirg:id i Gear Wheel 1 |
19 W5-19 igh K Bearing 1
20 1
2 WS-21 EER Set Plate 1
22 W4-3 B2ETMA X 0.7 L=8 Screw (M4-0.7X8) 2
23 P6-12 BETMEX 1 =8 Screw (M6-1X8) 1
24 W5-24 ATME X 1 L=10 Screw (M6-1X10) 1
25 P13-6 2ETMBX1 L= Screw (M6-1X6) 3
26 W5-26 kg i Pulley 1
27 W5-27 o O-Ring 2
28 W5-28 ah ik Bearing ]
29 W3-5 $EETMAX0.7 L=12 Screw (M4-0.7X12) 2
30 WS5-30 OXY R O-Ring 2
31 S5-31 55 & Pin 1
32 W5-32 Hhk AN Bushing Assembly 1
33 W5-37 AT EARA G Connection Assembly 1
34 WS5-34 el se A% Bushing Assembly 1
35 W5-35  |HhARAH Bushing Assembly 1
36 W5-36 kit ks Machine Pulley Assembly 1
37 S55-37 il k4 Crank 1
38 W3-35 FEEIMAX0. 7 L=4 Screw (M4-0.7X4) 1
39 W9-3 HEIM5X0.8 L=12 Screw (M5-0.8X12) 1
40 W5-38 Uy ik Connection Assembly 1
_;f{p& ﬂﬁf %ﬂﬁ?ﬂ.% # K Name Alai; REL
1 W6-1 e Balance Weight 1
2 W6-2 HARE Bushing 1 |
3 W6-3 BEEIM5 X 0.8 L=10 Screw (M5-0.8X10) 2
4 W64 #B475/16 X 24 L=16 Screw (5/16-24X16) 1
5 Wi-29 EIM6 X1 L=6 Screw (M6-1X6) ]
& W6-6 PELTME X 1 L=6 Screw (M6-1X6) 1
7 W6-7 b K Bearing 2
B Weo-8 Aol Crankshaft 1
g W69 EH Connection 1
10 W6-10 EETMAX0.7 L=6 Screw (M4-0.7X6) 4
11 W6-11 $2ET5/16 X 24 L=19 Screw (5/16-24X19) 1
12 W6-12 il 54 Crank 1
| 13 W6-13  [#5TME X 0. 75 L=12 Screw (M6-0.75X 12) 1
14 We6-14 Fdrih Balance Weight 1 |
15 W6-15  |#5IM5X0. 8 L=5 Screw (M5-0.8X5) 4
16 W6-16 | dlidiE Crankshaft Coupling 1
17 W6-17 | ERics Handwheel Mark |
18 Pi3-6 #ETMe X1 L=6 Screw (M6-1X6) T
19 W6-19 |8 Shaft 1
20 W5-28  |BEAK Bearing 2
21 W5-30 oM@ O-Ring 4
2 W6-22 E# Handwheel 1
23 W6-23 HARE Bushing, 1 ;
24 W6-24 | FiRAHM Handwheel Assembly 1
25 W6-25 Bl i Gear Wheel 1 |
26 P6-12 £IM6 X1 L=8 Screw (M6-1X8) 2
27 W6-27 {0 S48 1 Crankshaft Assembly 1
28 W6-28 MAAEHG Bushing Assembly 1
r 2 W6-29 Gl sk M Gear (Upper) Assembly 1
30 W6-30 Hhak B Bushing Assembly 1
31 W6-31 EHAH Connection Assembly 1

-39 -



e

+. §H4F-4+8B4/NEEDLE BAR ,NEEDLE GUARD MECHANISM | %% | FA®S (8485 2 & e 2R
s 1 251014-91 |§1FF Needle Bar 1
2 206061  |4FHFFiEER Needle Bar Clamp ]
3 005325  |d#g4T Screw 1
4 251016 |44 Link 1
5 206053 |41 4FahENeYy Pin 1
6 240098 EEH K Needle Bearing 1
| - 240101 |3 Washer 1
8 206063  |&HFFIE iR Guide Block 1
9 251017  |&HEENS Cuide 1
10 007020A |#EE] Screw 1
1 007021A |#8%] Screw 2,
12 251018  |4n¥k Latch ]
13 179040-05 | X+ Felt 1
14 206524 e Oil String Retainer 1
15 212186  |jhHEH Oil String 1|
16 Bl (2%h) Needle Holder 1
7 i (%) Needle Holder 1
18 004554 PEE] Screw 3
19 HLEH Needle 3
- 20 187-20 ik Needle Plate 1
21 W3-30  |#EIM3X0.5 L=4.5 Screw (M3-0.5X4.5) 2
22 W3-35  |#BETM4X0.7 L=4 Screw (M4-0.7X4) 9
23 S$7-23 R b Ecceéntric 1
24 S7-24  |wfuE Collar 1
25 §7-25 iir R |Lever 1
26 §7-26 $71H% Ja) _|Needle Guard (Rear) 1
27 87-27 |48 & U8) {Needle Guard Holder (Rear) 1
28 S7-28 242 () Needle Guard (Front) 1 |
\ 2 &$t (2-Needic) 31 87-31 ﬂi% ' ~ |Lever = 1
32 $7-32 e Collar 1
33 §7-33 HZ6 GBI Needle Guard Holder (Front) 1|
38 W7-38 MR E e ff Guide Assembly 1|
39 $7-39  |HiREHH Needle Plate Assembly 1
40 W4-10 Screw (M3-0.5X6) 1
41 S741 Collar Assembly 1
42 W7-42 Link Assemly 1
L 43 S7-43 RO HE A Eccentric Assembly 1
44 W744 |8 E Washer 1
45 5745 HZae (FD 4l Needle Guard (Front) Assembly 1
46 S7-46 Heda (5 At Needle Guard (Rear) Assembly 1
T S7-47 A H Collar Assembly 1
48 S7-48 AP 2 44 Lever Assembly 1
49 S7-49 i GEARD Needle Plate 1
50 | W33-33 |38 Pin 2
f —— e
e :Euﬁ:; ﬁﬂn. mf % # Name hﬁ Rﬁiq_
1 004547 BRET Screw 1
2 252036-92 | L0 E Eccentric 1
3 004805  |#gHY} Nut 1
4 206172  |HEtahK Needle Bearing ]
5 252035  |&4F Rod 1
6 k] Pin 1
7 240062 |34 Washer ]
8 201252 [SREER N Spring Washer 1
g 252039  |SEFILE Guide / Looper Shaft 1
10 004534  |#@%T Screw 1|
11 607021 PEET Screw 2
. 12 0604543 PEE] Screw 1
13 252044 | T4kt 3l Looper Shaft 1
| 14 240232 |# Washer 1
15 004524  |884T Screw M 1
! %
| 16 S8-16 BRET Screw 2
17 240231 |85 Washer 1
5 18 252046-92 |15 Lever 1
| | 1o KRR Holder :
§ 20 252041  |#h R Washer 2
: 21 252042  |#HR Slider 1
E , 22 252043 | g Pin 1
i | 23 HiEEh R Holder 1
| u% I 24 2752047  |# K Washer 1
2 25 S8-25 T RN E Looper Bar Bushing )
E 26 58-26 T4 BRshahEE Looper Bar Bushing 1
g 27 S8-27  |#B4IM3.5X0.6 L=4 |Screw (M3.5-0.6X4) .
28 . |201074A | §:#E1Ht Guide 1
29 252048 | T EEMGEhEY Shaft ]
30 202286 | ERILHE Spring Washer 1
31 S8-31 e L ooper Holder 1
32 W8-32  |#4TM3. 5X0.6 L=10 Screw (M3.5-0.6X10) 1
| 33 W8-33  [# K Washer 1
34 W8-34  |EuE L ooper 1
35 005546 RET Screw 1
7z S8-37 ik ﬁﬁ:ﬁ: Looper Holder Assembly 1
38 252037-91 | 5G4 ¢4 Pin Assembly 1
40 252040-92 | & SR Eh R |Holder Assembly 1
41 1 | Pin 1
42 =52045-92 [ IREHH A Holder Assembly "
43 W843 | FRs s Looper Shaft Assembly _ 1
44 W8-44 i ih i 44 Eccentric Assembly 1
45 e i Guide / Looper Shaft Assembly - 1




i %FEHL#@/FEE_D MECHA;ISM

Ffl? | Part Hf 5 ?‘-ﬁ?ﬁ # al Neme Af Rta‘
1 W9-1 ETUS X0. 8 L=8 Screw (M5-0.8X8) 1
2 S9-2 1830284 Eccentric )
F 3 Wo-3 REIMEX0.8 L=12 Screw (M5-0.8X12) 1
4 | Wo-4 AT B |Needle Bearing _ 1
5 Wo-5 R e K Needle Bearing 1
& W3-6 % FH 4 1 Ring 1
7 W97 i FH ¥ -|Ring 1
‘ 8 S9-8 EFF Link Lever 1
g $9-9 ZIE % Indication Plate 1
| 10 S9-10  |fk Shaft 1
11 89-11 AT Rod ]
12 S9-12 EF A Rod Assmebly . 1
I 13 wW9-13 ETM3X0.5 L=6 Screw (M3-0.5X6) 2
14 | $9-14 EFF Link Lever 1
15 | W9-15 HEH Link Lever 1
16 S9-16 % FF Link Lever 1
i W3-35  [#REIM4X0.7 L=4 | Screw (M4-0.7X4) 1
| 18 S9-18 |4 Pin >
19 004539  |[#RETM5X0.8 L=5 Screw (M5-0.8X5) 7
20 P13-6 HBETMEX 1 L=6 Screw (M6-1X6) 4
21 W13-16 - |5E {7 M Collar 1
22 W13-17  [#8%¥71/8X44 L=3.5 Screw (1/8-44X3.5) 2
23 $9-23 sheH Shaft Assembly 1
| 24 59-24 B8 Crank 1 l
| 25 004547  |#RETMEX0.7 L=5 Screw (M6-0.75X5) 2
26 w943 8 Pin 1
27 W9-27 i 4% Link 1
I 28 252626 |@%E Liner 1
| 29 201629 | JF L1448 Ring 1
30 W9-30 i £ Nut 1
31 59-31 J B O-Ring 2
32 59-32 ¥RETM5 X0, 8 L=4 Screw (M5-0.8X4) 1
| 33 $9.33 4 Shaft 1 l
| 34 | 007131 |#R%T Screw 1
35 S59-35 35 FF Lever 1
36| $9-36 § 7h 4 Roller Beaning 1
7 S9-37 ZI Indication Plate 1
38 W9-38  [#RETMAX0. 7 L=10 Screw (M4-0.7X10) 2
| 39 59-39 BUMSRE] Adjusting Screw 1 1
40 W9-23 PRETMA X0, 7 L=10 Screw (M4-0.7X10) L 1
l
— -
H:If :Eﬁl? fﬁiﬁ 2 & Nape af R?:q._
41 W9o-41 P Ring . . 1
42 5942 EF Link Lever 1
43 Wo-43  |oR!M O-Ring £
ﬂ | 44 |59-44 EREEE %Y Stop Unit 1
45 | w945 G 4% Sticker 1
46 S9-46 EZh R R Differential Feed Adjusting__Blnck 1
| 47 $9-47 ZhB LR Differential Feed Lever Stop 2
48 - |s948 HEFT Link Lever 1
49 18949 X e HEM Feed Connecting Rod 1
50 | S9-50 iRy A Lever . 1
51 $9-51 HETE M SR B Conical Spning Washer ]
52 S9-52 _iﬁ%ﬁﬂ Adjusting Nut 1
[ 53 59-53 EENE Differential Feed Link Lever 1|
54 P10-26 - | EFEEEATH Differential Feed Adjusting Link 1
55 S9-55 #4711/64X40 L=5.2 |Screw (11/64-40X5.2) 1
56 $9-56 WEATMAX0.7 L=20 |Screw (M4-0.7X20) 2 I
[ 57 W3-24  |#ETMAX0.7 L=8 Screw (M4-0.7X8) 1|
58 W21-18 |#R4IM5X0.8 L=8 | Screw (M5-0.8X8) 2
59 P8-8 #H | Washer 2
60 252622 s Guide 1
61 202176  |¥EaE Oil Felt 2 |
[ &2 252613 |44 Pin >
63 W6-3 BEIMSX0.8 L=10 Screw (M 5-0.8X10) 1
64 252621 |4 Shaft 1
65 240017  |o%IE O-Ring 2 |
86 252620 |3 - Spring -
87 S9-67 WY HE NS _|Adjusting Screw Assmebly 1
68 59-68  |fkanmmdlt Roller Beaning Assmebly 1
69 | 59-69 feah A ¢ Roller Beaning Assmebly 1
7 $9-70 EFd Link Lever Assmebly 1
[ ? S9-71___ | kra s |Lever Assembly 1
72 89-72 8 fh e Adjusting Screw Assmebly 3|
-1 89-72-1 i@ S Adjusting Screw Assmebly 1
7 $9-73 ALY Link Lever Assmebly 1
74 w942 |k _|Link Assembly 1|
| 7 W13-29 |5 (M " [Collar Assembly 1
7 S9-76 Link Lever Assmebly 1

43, it 1R




+. TH##H#/CRANK SHAFT DRIVE MECHANISM s By ol ni g % % Name ool
' 1 S510-1 EE A BT Feed Dog Bar Assembly 1
+3 W10-3 $RETM2. 5X0. 45 1.4 Screw (M2.5-0.45X4) 1
4 $10-4 A | Crankshaft 1
5 §10-5 R Crankshaft 1
6 S7-47 SE 7 8 4 Collar Assembly g
7 810-7 Zahih (piEj/hifi) |Differential Feed Dog (Middle) (for CE) 1
8 §7-24 E 7 Rl 3 Collar 3
| o $10-9 SERBE | Coliar 1
10 W6-15 ¥RETM5 X 0.8 L=5 Screw {(M5-0.8X5) 2
11 W3-35  |#BETMAX0. 7 L=4 Screw (M4-0.7X4) 13
12 S10-12 | dh# Crank 1
| 13 S10-13 I H | Main Feed Dog 1
14 S10-14  |dhkg ’ Crank 1
15 W16-11  |#E4TM3X0.5 L=3 Screw (M3-0.5X3) 2
16 S10-16 SHEIM3X0.5 L=8 - Screw (M3-0.5X8) 2
7 S10-17  |#Hk - Block 2
18 S10-18 | Block 1
19 S10-19  [ahidfts ' Differential Feed Dog 1
! 20 51020 |ik-zhi lGuide )
21 S10-21  |& Pin -
§ 22 S10-22  |i5H% 7 Pin - 1
g | 23 S10-23  |HisF " |LeverLink 1
24 S10-24  |F¥#ithes . - [MainFeed Bar 1
25 S10-25 &k - |Differential Feed Bar 1
26 S10-26  |Ezhik (hjgspihd  |Differential Feed Dog (Middle) !
27 S10-27  |i&#F Rod = 1
28 $10-28  |&4 ¥ g Pin * 1
30 S10-30  |#B4TMAX0.7 L 18  |Screw (M4-0.7X18) 1
31 S10-31 |k ¥ 4 ~ |Crankshaft 1
32 S10-32  |iFEhihae __|Guide Assémbly 1
{33 S10-33  |ghkadE: Crank Assembly 1
34 S10-34  |srfumse - Collar “Assembly 1
35 $10-35 FEHEE M Feed Bar Assembly 1
36 S10-36_ |ghaigr | Crankshaft Assembly I
I 7 S10-37 EFHE : Rod Assembly 1
38 S10-38 hf Crankshaft Assembly 1
33 $10-39 | BEA5 4 3 Hdfi { ._|Crankshaft Assembly 1
+=. EHIES/PRESSER FOOT MECHANISM T | Ry | Sews £ x|  Neme o
1 353000-91 |4 Adjusting Bar
| 2 253003 AR Nut
3 240252 |BE Spring
% 4 240253 (B Spring
i 5 253026 | B Presser Bar 1
- | 6 1253018 [jMEE _ Seal Plug _ 14'
7 206130  |IEHES S Presser Bar Clamp 1
1 s 8 005118  |#Bé&T Screw 1
5 g ¥ R Guide 1
Y | 10 _ |oo7025A lemegT __Iscrew _ > |
11 - 001170-3 |#R4T Screw 1
24% 2 __loo7010  |igeT _ Screw _ _ 1
i 13 253008-91 | F-I...ever 1
..x""ﬁf | 14 | 1192024 i ____|cdliar _ I I
25’% 23 15 OW00024-1§B4T Screw ‘ol 1
i 24 16 206157  |pk#El Link 1
4 | 17 005386  |#4T Screw )
§ 18 253010 |#E Spring .|
S 19 206156 e Collar 1
20 _ 005084  lim4T _|Screw _ _ v
[ 21 206149 | | #hid Bell Crank ( Upper) ]
] | 22 005187 Screw | L |
i 23 253027 Link 1|
| 24 005184 Screw 2
’ |25 206148 [Bell Crank ( Lower) i l_']
| 26 0020224 Screw 1
27 | 1253013 Shatt ) — 1
! 28 253014 Lever 1
’ 29 007034 Screw 1
30 Pin (2*1.12) 1|
| 31 |253015 VKM Bracket _ 1
32 | 007019A 5 TScrew _ -2_
33 " 004581 Screw I
- 34 0604805 Nut 1
; 35 253005-91 | KB £ Guide Assembly 1 l
§ 36 | a4 _ Presser Foot Assembly _ ]
| 37 | M I AL __|Link Assembly | 1
i 38 e FEE A Collar Assembly 1 I
43 5 I 39 _ EN EHM _____|Collar Assembly _ 1
12 ; |40 _ _ BRI |Lever Assembly 1
j 41 | IEMTE N T4  |Bracket Assembly _ 11
47 i JE BSR4 4 4 Lever Assembly _ 1__'
43 253028  |#IEE Finger Guard 1
) | 44 240474 [mp Washer j 1__|

-35-



+=. LH£EH14/SPREADER MECHANISM

i Il e -l IR Neme K
1 254501 A9 B Eccentric 1
: 2 004514 |#B§T Screw >
3 254511 W Connection 1
i 4 254503-92 | #E Crank i |
5 004534  |#84] Screw 1
6 | 254504 ks - ScrewPin _ 1
) 7 240062  |#A Wabher 1 |
004805 4R} Nut .
254519  |% Shaft 1
206180  |# )y _ Washer _ 1
|u 306671 |FHOHE Ring 1
2545068 | ph#k Crank ! | 1 |
004547 YRE] Screw 1
_ |s4507 |k Block . S
212039 |5t {8 Collar 1
001227  |éB4T Screw 2
254518  |#hih Crankshaft 1 |
202176 |4k Oil Wick . 1
BEH Lever 1
007020 gEET Screw 1
007022 4847 Screw 1
257565 | EF Spreader 1
233020 |0 O-ting 1
207925  |mhiEs Felt 2
ih B AL Crank Assembly 1
e A Collar Assembly 1
254516-92 |BhEH Lever Assembly 1|
|
|
| s | SAKYS 2ERS £ & Hame H &
t No. | Part No. ___GE S— . FM_
254008 |44 Thread Guide 1
007019A |#B4T Screw 4
192120 | B4 Pipe 2
206115 | S Elfik Latch 1|
007018A |4B%T Screw 1
EEG Crank 1|
004531  |ég4T Screw 1
202868 | K Washer 2
254000-91 {{E% Lever 1
W14-10 |{BLosEh B Collar 1
002133-1 |iB%T Screw 1
_ |wi4-12 R ERKE 0200 |Bracket _ 1 |
Wi4-13  |[REH SR Thread Releaser 1
Wi14-14 368 Pin 1 1
Wi4-15  |#hi | Tension Control Mechanism 1
WwWi4-16 |S& K Thread Gmde 5
Wi4-17 | SR Thread Guide 5
Wi4-18 [EEE Felt 5 l
Wi4-19  |#E §§) Spring (Light) 1
W14-20 |EBH Tension Post Collar 5
[wis-21 |k Screw Stud 5
W14-22 | REH Tension Disc 10
Wi4-23 | EE Cup 5 I
W14-24 |8 (58) Spring (Heavy) 3
W14-25  |#i Spring Bushing 5
Wi4-26 |HAAIBEEE Post Nut 5
Wi4-27 |3 () Spring (Middle) 1
254003B9 1] #5444 Crank Assembly 1|
303446 |8 Washer 1
3 A Lever Assembly 1
il BR 4 & Crank Assembly 1




+H. $R LSt aE4/NEEDLE & SPREADER THREADING [A2F] ST [ % ® Hams B R
1 253505A |ihek Thread Takeup 1
2 007019A |i@4T Screw 3
3 303448 _E Washer 2
4 303067 R FEdh Spring Washer 1
5 253504-92 | A zh B Lever 1
6 004501 ‘ Screw 1
4 205061  |FFrid C-Ring 1
3 007009  [#g4T Screw 1 |
g 007008 ¥25T Screw 2 |
* 10 253503 |4 Shaft 1
i"a T | ooas27  ugr Screw 1 1 |
E & | 15 | 12 | 201252 |3 H | Spring Washer 1
&a%/ 13 204107 |#p R Washer 1
16 S A . 253547 (W& Thread Guide k8
15 007077  |#g4T | Screw 1
16 253508A itk Thread Guide 1
17 204754A |$5M Collar 1
| 18 253509A | SR 8B K Thread Support 1
19 002193  |#84T . Screw 1
I 20 240474 |3 Washer 2
21 253516  |deskay Thread Guide Bracket 1
29 253507  |#b i Thread Guide 1
23 007031  |#B4T Screw 1
24 253511  |pigR Thread Guide ]
25 251008 [idekpr Thread Guide ]
26 S K Y Thread Guide Assembl 1
77 137108 |z Tension Disc 1
28 1371090 |8 | Spring >
20 253506 FEA : Thread Takeup 1
30 005387 BRET | Strew 1
31 253514 | R Thread Guide 1
2 253548 o 28 # Thread Guide 1
33 W15-33 gk Thread Guide 1 _i
34 253516 |sespam Thread Tension Bracket 1|
35 007019A |#84%T Screw 1
36 253593 |FE&HK Tension Disc 1|
. T 253517 M Spring 1
38 OW09070- ES i §7 Screw 1
30 2535848 |t £ H s Thread Guide Base 1
40 004554  |#B%T Screw 1
+7x. TEHTLEEES/LOOPER THREADING MECHANISM il gl vl HER. DO Neme P
‘ 1 [W16-1 IoEs bk i Looper Thread Takeup 1
2 W3-35 PRETMAX0. 7 L=4 Screw (M4-0.7X4) 4
3 253592 Segan Bracket / Looper Thread Gude 1
4 253534 |3H4R R Thread Guide 1
5 210585 | i Washer 2
25 6 007031  |$REIM2.5X0.45 L=4  |Screw (M2.5-0.45X4) 12 |
@ - 253533 |34 Thread Guide 1
@/ 24 253600 |4 Shaft i
; P13-6 HBETME X1 L=6 Screw (M6-1X6) 4 |
| [240586 | &M Collar _ 1
& 004554  |BBETM3X0.5 L=3 Screw (M3-0.5X3) 1
004543  |#B4TMEX0.8 L=5 Screw {M5-0.8X5) L. 1
253599  |3RER R Thread Support 1
007009  |#E5]M3X0.5 L=4.5 Screw (M3-0.5X4.5) 1
| 15 (Wi6-15 |[HbHse Gear Wheel @ | ]
16 W16-16 |45 Gear Wheel * 1
17 wWi6-17 |EB4 Timing Belt 1
18 Wi6-18 |ibmhisE Feed Drive Shaft Cover 1
19 P1-27 §2%470/64 X 40 L=7 Screw (9/64-40X7) 3
20 W16-20 |4 Shaft 1
21 W16-21 |2 /v4p a8 {4 Lever Assembly 1
22 W16-22 |[E s 4 Gear Wheel Assembly 1 |
23 W16-23  |E{r Collar ]
24 167079 k5 5] Thread Evelet 1 |
25 007018A [#B4T Screw (M4-0.7X4) 1
26 W16-26 |80k Bearing > |
27 W16-27 |FLE#4E Ring (RTW-32) 2
2 P5-31 FF 134 Ring (ETW-10) 1
29 W16-29 |[EEaEicHH 4 Gear Wheel Assembly 1
30 W16-30 |S4my Looper Thread Guide Assembly 1
31 Wi6-31 |[sEfr R Collar Assembly 1

-37



+4. #3HER%/LUBRICATION MECHANISM S| BRAS (SEMS) & m |  Neme | MR
| 1 W17-1 #3445 Pipe [
2 W17-2 PR fE Joint Screw 1
| 3 wi7-3  |#H* Tube 1
4 w174 |k Joint 4
5 P13-2 PETMAX0.7 L=6 Screw (M4-0.7X6) 1
6 __Wi?—ﬁ _ﬁé‘ﬁﬁ}* _ .Eiim Screw _ | 2
7 | W17-7 s Pipe . 1 -1
3 Wi7-8 |%(F 8 Felt 1
9 W17-9 EIM5X0.8 L=5 Screw (M5-0. 8¥5) 1
10 [W17-10 [ EH Felt _ _ | 1
IR Gl64 |&E Cord Clamp (UC-0, 1/8") .
12 _|WI-16  [#RETM4X0.7 L=6 |Screw (M4-07X6) - I
13 Wi7-13  |mrmEds Oil Distributor Assembly 1
20 / 14 (w1714 IEWER __|Suction Pipe Bushing 1|
: i i 1 |_15 W17-15 | SH#Eai Pipe Assembly 1
| . AT 16 W17-16  |#gf} Nut ]
| *‘"’ 2] P 17 W17-17  |#E Tube 2
W | 18 wWi17-18 e ML Pipe Assembly 1
el 19 Wi7-19 |l Oil Release Plug 1
20 Wi17-20 |BER Guide 1
21 W17-21  |sgahss Oil Distributor 1
| 23 W17-23  |EHHE Pipe 1 ]
2 Wi17-24 |[HHEEr g i Pipe Assembly 1
2! W17-25 |[H=x Oil Tube 1
26 S17-26  |Ees Oil Distributor 1
27 S17-27 Pl Pipe 1
28 W17-28 FAHE Felt 1
29 W17-28 |#E#s 53 Jount Screw 1
30 S17-30 AR Rl Oil Distributor Assembly 1
31 W1i7-31 Iy Washer &6
32 W17-32 | Qil Tube 1
33 ___|P15-7 s _ _|Cord Clamp (UC-0.5, 3/16") . 1|
34 W17-34  [#8£]M5X0.8 L=10 Screw (M5-0.8X10) 1
A. EE : W17-17
BE : W17-32
C® : W17-25
DE : W17-3
A
+J\. £3HER43/LUBRICATION MECHANISM PR EN0Y (BAN%| 2 ® ] Nl
| ' i 255025 [N¥F |Rotor _ _ 1]
Lo 2 Wi8-2 | 0Oil Reservoir 1
| 3 202287A BB K Gasket ]
4 17 4 005138B |#24T Screw (3/8-28X10) 1
o - 5 2945{14 BE4T Screw (M8-1.25X20) 4
i; ZY 7 l_E _ 255042 {}ﬁfi _ _ O-Ring _ . _ 1
; = 255033 | EwisEf S Bracket ]
£ Yy 255092  |#Bul Atk bp Pump Body (Opper) 1
§ S 35/19 |_ 2 T 255026 iﬁ% - Rotor ( e
K | o | Pssoz7 Diey Rotor | 2 |
% ¥ | 11 255023 AR R B Pump Body (Lower) 1
g 13 |25s024 | # s Shaft _ _ 1|
2 i 1"/@ |14 255028 HiEE s Cover 1
'm/@ 15 1007105 14847 _ __|Screw (M4-0.7X40) _ 2
: 16 o706 liwsr Screw (M4-0.7X30) 2
f“ Sawaa? 17 255019 |k Worm Wheel 1
|18 _ looasia  lamsr Screw (M5-0.8X5) _ 2
19 004531  |8®4T Screw (M5-0.8X12) 2
20 210200 B2 B Bracket /Oil Filter 1
21 255093 | |#¥Esx Joint Screw 2
| 22 206233 e O1l Filter 1
23 206431  |OR4MH ____|Oxing _ _ ]
24 21020 l—PErﬁF@ i O1l Filter Cover 1
25 9A3002  |gE[S{ iR i _ Filterseal _ 11
| 26 007021A |84 Screw (M4X0.7X12) 3
7 255091-91 | H 4L ff Pump Assembly 1

-38-



Optional

+7u. $#)%E/COOLING DEVICE ol ol el TR DR Neme Kefnll
1 207066-PD| & iy pt 1011 Reserveir 1
2 206781 | P4 Hinge Pin (2*L6) 2
3 207067-PD| & #iH8 &5 |Cap 1
4 207065-9P | & i ¥ ¢ |01l Reservoir Assembly 1
5 005053  |684T Screw >
6 207068 |XEIL |Felt 1
T 234521 BEL kT 1 Thread Glide 3
8 253545 AR Thread Holder 1
G 004535 eRET Screw 3
10 253544 | &gk Thread Guide 1
11 007010  |#B4T | Screw 2
12 [303448 ﬁ}% | Washer 1
13 007019A |484T Screw ]

—+. EB/ATTACHMENT BOX RUIBARY 10900 & % | Neme &

1 W20-1 By i 44 Cushion Rubber 4
6 W20-6 %’é}‘éﬁﬁ: Screw Assembly 1
12 W20-12  |RF AT Belt Cover Assembly ]
13 - W20-13 %R 1 Thread Stand Assembly 1

14 W20-14 R |Bracket | 2 |
15 l |WEG—15_ PREI Screw Assembly 1
16 W20-16 B Belt Cover 1
17 W20-17 Vil Oil 1
18 P20-1 {47 {O1ler 1
20 $20-20 | EBHA Parts Book 1
21 P20-10 B Machine Cover 1
22 P20-12 % HHE |Pedal Assembly 1

23 P20-5 i Screwdnver 1_]
24 S20-24 4 F A Instruction Book 2 1
25 W20-25  |#kama Thread Stand Assembly ® 1
26 W20-26 | irst i d o Pulley Cover Assembly 1
IR B 27 W20-27 4744 |Lamp Assembly 1
_ : 33 W20-33 KEEE] Screw 3
19 Optional Optional 34 P20-13 s S Dner 1

26 T 4 K ¢ 15 5 i}
PARTS BOOK INSTRUCTIONS
; T \
1§§ iﬁ N9 24

_39-



—+=. {FFEEH/HEMMING DEVICE iod o koW E R Neme ot
1 S22-1 Hif i |Front Cover 1
2 W22-2 |8 Hinge 1
3 S22-3 BA T 2 Auxiliary Plate/Front Cover 1
4 W224 $2ET Screw (M4-0 7X8) 3
5 W22-5 i Screw 1
6 w226 |EH Spring >
§ W22-7  |HERY Pin :
8 Wie-11  |#84T Screw (M3-0.5X3) 2
g P13-2 BRAT Screw (M4-0.7X8) 2
10 W3-35 e Screw (M4-0.7X4) 1
11 W4-7 | B i 3 Cushion 1
i2 Pl-11 REAET Screw (9564-—40}{5.5} 1
13 W22-13 | Takeup Cover 1
14 W28-19  |4Z4T Screw (M2.6-0.45X4) 1
15 W22-24 |iB%4H |Eccentric Pin 1
16 |w2227  |agsr Screw (M4-0.7X16) > |
| 17 | [W24-19 4847 Screw (M4-0.7X4) 2
18 S22-18 i i BV Fabric Edge Guide(Left) 1
19 S22-19 B & 28 Front Cover Assembly 1
20 | P1-22 B AL {Warning Sticker 1
28 S22-28 P44 Fabric Edge Guide 1
|.
: PS5 E
— = BRSHRIAERE/ELECTRIC (PENUMATIC) TYPE PRESSER FOOT LIFTER | ne | rerete | term| % % Neae — |
1 W14-8 I Washer 2
2 W23-2 ¥ e B e B ) Presser Foot Lifter Solenoid 1
3 W23-3 s R i) ) 2 Solenoid Bracket 1
4 P13-16 |# K Washer 2
5 P13-15  |é347T Screw (M6-1X15) 5 |
6 P2-33 S2ET Screw (M4-0.7X6) 2
i W23-7 i gk Mag,nez 1
g W3-25 I Washer 3
g w239 | Wheel _ 2|
10 WS-3 #iR Nut =
11 W23-11 |42 Nut 2
12 P13-37 W (12em) Band (12cm) 1
i3 W9-3 SEET Screw {M5-0.8X12) £
14 W23-14  |#24T Screw (M4-0.7X4) 1
15 _ [W23-15 - |sE{v{ERag ke hroniser Place 1
16 W23-16 |9k J1 B ACALFE Tension Release Lever T
17 P15-7 b Cord Clamp (UC-0.5,3/16") 1
18 W23-18 H BRI Tension Release Connecting Plate 1
19 Wi-16  |#8%] Screw (M4-0.7X6.5) 5
20 W23-20 o BRI IR Tension Release Block 1
I 21 W23-21 T eg M2l BT Thread Pull-off Bar 1 |
22 W9-40 2 HIEF Ring 1
23 W23-23  |ihge bk b e Thread Pull-off Bar Holder ]
24 W3-35 Screw (M4-0.7X4) 1
25 Wi4-11 [Screw (11/64-40X12.5) 1
20 W14-10 (g 50 Collar 1
27 W23-27 TE e Lever 1 1
28 W23-28  |#E Cord Clamp (UC-1,1/4") ]
| 29 W23-29 viEg R ek 48 Thread Puli-off Eyelet 1
30 W23-30 EEET Screw (M3-0.5X4) 5
31 W23-31  |ksey ___ |Hook 5 I
32 W23-32 yEEh A Activity Shelf 1
23 W23.33 HRET Screw {(11/6440X5) 1
24 W23-34 kg a1 Washer 1
35 W23-35 TEN L m3s Synchroniser 1
36 [W23-36 of I EE O RRA Tension Release Lever Assembly 1
37 __|W23-37 Frexd _ Lever Assembly 1
r 38 W3-18 |f:$§§ Cord Clamp (UC-2,3/8") 2 I
e H BHE e B 1Y |Presser Foot Lifter Solenoid Assembly 1
AR _____|Synchroniser Place Assembly | 1
41 P14-7 SR Air Cylinder . 1 !
42 P14-6 L2 B8 5 _| L" Connector (MS5*4mm) 2
' 43 P14-8 A Nut 2 |
44 W23-44 AL Cylinder Bracket 1
45 w2345 |i5ayss Activity Shelf 1 |
46 W23-46 | S HEA] IAJI Cylinder Assembly 1 l




—+PY. FHI£7IZR5/UNDER THREAD TRIMMER MECHANISM iy ijﬁﬁf BERS % & Name frdon
1 W24-1 Y] TR Eh T |Lower Knife Dnving Lever 1
2 W24-2 |EEEHR Connecting Block 1
3 P8-42  |amsr Screw (9/64-40X8) 1
4 W7-10 |47 Screw (M4-0.7X12) 1
| 5 W24-5 84T Screw (M4-0.7X2.5) 2
6 W24-6 | FYITIHESE Lower Knife Carier 1
8 W24-8 | 'Yk Connecting Plug 1
G W24-9 | Fi&EshT] Lower Moving Knife 1
10 W24-10 [ F{1J]E e s Lower Knife Holder 1
11 W24-11 | ER#ETIFER Upper Fixing Knife Carrier 1
12 W24-12 |84 Screw (M4-0.7X4) 2
13 W24-13 ¥} Nut 2
14 W24-14 |71 39 8% Knife Guide Lever 2
15 W24-15 17158 8sgo Kmfe Guede Lever Eccentric Ring 2
1 W24-16 |84 Screw (M4-0.7X7) >
17 W24-17 |#EH Clamp Spring 1
18 W24-18 |52 H Thread Ginde 1
20 W24-20 | FEsE T3 ERE0E Upper Knife Carnier Spring 1
21 W24-21 |#8%T' Screw (M4-0.7X2.6) 1
22 W24-22 R Looper Thread Guide 1
23 W24-23  |984] Screw (M3-0.5X2.5) 4
24 S24-24 AL S (Crank Chamber Cover 1
| 25 W24-25 [48%] Screw (M2-0.4X4) | 2
26 W24-26 | s Upper Fixing Knife 1
27 W24-27 |84 Screw (M2-0.4X6) 2
28 W24-28 |#84] Screw (M2-0.4X10) ]
29 W24-29 |684] Screw (M2-0.4X3.5) 1
30 W24-30 | FElE T 55 48 Upper Fixing Guide 1
31 W24-31 |Jegsnm s ____|Clamp Spring 1
32 W24-32 [FREIEAFERIIA Clamp Spring Pressure 1
33 W24-33 | KBRS EEE e Clamp Spning Pressure Holder 1
34 W24-34 | Fyun s vn s H Clamp Spning Pressure Adjusting 1
36 P6-38 <531 Screw (3/32-56X2) 2
38 W4-3 HRET Screw (M4-0.7X8) 10
30 __[W24-390 |'FH) TI A Lower Knife Assembly 1|
40 W24-40 |98%] Screw (M4-0.7X4) 2
e | Al |ee & w Neme s
1 - |Pi13-16 [#H _ Washer 2 |
2 W25-2 | F U ) e R e Trimming Solenoid Support 1
= 3 P13-15 |sg4r Screw (M6-1X15) 2
4 W25-4 F 17 s R Trimming Solenoid 1
5\3 5 W9-3 dEE] Screw (M5-0.8X12) 8
E_ E 5 W25-6 |5 fir Retum Shafl 1|
: : E /4 W25-7 981 &% Spring 1
E g U/ ¥ 8 W25-8  |¥kMunt Spring 1
) C 9 P9-5 9247 Screw (11/64-40X4) 7
10 W25-10  [H:ZEsk Plunger 1
e 11 WIi2-19 | Collar 2
,/@r%”' 12 P13-37  [5H# (12cm) Band (12cm) 3
.- 13 W25-13 |iF & Terminal Holder 1
t v @;“Q 14 W25-14  |degk sk Terminal Thread 1
; L d\g/ E 16 P7-44  |#24] Screw (3/32-56X8) & >
; 17 Pi3-2 e Screw (M4-0.7X8) 1
| 18 W25-18 |dhiggst Terminal Thread
19 W25-19 |424] Screw (M5-0.8X6) 2
20 W25-20 |#zh FUTigi4 Electric Type Under Thread Trimmer 1
21 W25-21 (K& U744 Pneumatic Type Under Thread Trimmer 1
22 Wi2-14 |l Colar 1|
26 W25-26 |-FE 8t Terminal Holder Assembly 1
% W25-27 =& Air Cylinder 1
28 W25-28 |[#rgefesL Plunger 1
29 W25-29 [ “(fL i Cylinder Bracket 1|
51 30 W25-30 | dH# T Solenoid Valve Assembly 1
31 _ |P16-28 |HKE Regulator 1
32 P14-6 LRSS T L" Connector 1
3 P14-4 AUE (4x2. 5) () Air Tube(4x2 5mm)(Blue ,
g 34 W25-34  |YRYdEk Y"Connector (4mm) i
| 35 W25-35 |8 (6x4mm) Air Tube(6x4mm) (L=100cm) 1
| 36 W25-36 |58k Connector 4
i 3% W23-28 |z Cord Clamp (UC-1,1/4") 1
39 W25-39 |alif &8k Connector (M5-T4) 1

_41-



Thread Stand Ass.(5-Spools)

=k BR(53) 2 HBE2E4/ELECTRIC (PNEUMATIC) TYPE THREAD WIPER MECHANISME‘S m’? kol % & Name o
1 W26-1 | HiRiRY Solenoid - 1|
2 W3-25 # Washer 8
3 P13-2 WET Screw (M4-0.7X8) 4
4 W26-4 |EER Gude 1
5 W26-5  |BaEussy Wiper Bar Guide 1
6 W26-6  |#8%] Screw (M4-0.7X6) 3
r 7 W26-7 | B)y Washer 3
8 W26-8  |[g4T Screw (M4-0.7X5.5) 1
g W26-9  |HpmiEs Solenoid Lever L
10 W26-10 |[HRERZRE Solenoid Bracket 1
| i1 | W26-11 |[#8E} __[Nut - _ 4 |
12 PlA4 |8 (4x2.5) () Air Tube(4x2.5mm)(Blue) 2
13 W26-13 |8RE] Screw (M3-0.5X12) : 1
14 W26-14 |eg 5} Nut 3
15 W3-24  |#R%5T Screw (M4-0.7X8) 4
16 W26-16 [&BEH Wiper Bar 1
| 17 W26-17_|i%HF Link !
18 W3-31 |#k ’ Washer 1
19 W3-30  |88%] Screw (M3-0.5X4.5) 2
20 W26-20 |SE#EL Comnector 1
| 21 W26-21 |[Jes@mgEy  [Clamp Spnng . il |
| 22 W26-22 |3RE%) Wiper 1
| 23 W26-23 | ik SR Top Cover Thread Guide 1 ]
24 W26-24 AL WiperBar 1
25 W26-25 |hRBLE Air Wiper 1
26 W26-26 |#8%] Screw 1
27 W26-27 |3 Spring 1
| 28 W26-28 |l E iR Guide 1
|729 P2-33 43 Screw (M4-0.7X6) 2
30 W26-30 |m s UiRZ S Electrical Type Thread Wiper 1
31 W26-31 |RahsURER S A K Pneumatic Type Air Wiper Assembly] 1
32 W23-28 |4 Cord Clamp (UC-1,1/4") 2
33 W26-33 |#HE Washer - 1|
34 W26-34 | | Spring Washer 2
35 W26-35 |Rs4k ___|Sticker . L
36 W26-36 |#R%E] Screw (M3-0.5X5) 1
|
|
i T - [2E
i W20-25 %8 B4 4 1

-42-



=+/\. MH#B/ACCESSORIES BOX pd I s i &l PR Name ot

1 P19-1 & Attachment Box 1

2 W28-2 A T Screwdnver 1

3 P19-2 R Thread Tweezers 1

4 W7-18 H1 &t Nee die 5

| 5 1018 | |Irori Chain 1]

& P19-3 FEEk e Threading Wire ]

7 W31-30 | FE&HFEETN Lower Knife 1

10 P13-37 [E#F (1244 Band (12¢cm) 4
11 W18-22 [N O1l Filter ]

16 P19-20 |/ ACF (1. Som) Hexagonal Wrench (1.5mm) ]

17 P19-5 RN CF Gmom) Hexagonal Wrench (3mm 1

18 W28-18 |/ ¥ -F (fmm) Héxagc}nai Wrench (6mm) 1
22 P19-7 g ET Screwdriver 1

23 W28-23  |[3rF/ ¥ H E‘; fr 88 Sewing Guide For Bulging Type Seams Covering 1

24 W28-24 |Tms Trans Former 1
26 P19-6 WA IR E (2. 5um) Hexagonal Wrench (2.5mm) 1

30 W28-30 [N/ HEF Cnn) Hexagonal Wrench (2mm) 1

31 28-31 |NAMIRFLLLE Hexagonal Wrench Assembly 1

|
=+. JSHEHERS/REAR PULLER ASSEMBLY e | SO [Mme) & & Neme rgford

L3 S30-1 Ja iR (W) Rear Puller Assembly (teeth type) 1
L3-1 S30-2 e A ') Rear Puiler Assembly (teeth type) 1
L4 S30-6 |t HfE CFE) Rear Puller Assembly (flat type) 1

_43-



	001
	030
	031
	032
	033
	034
	035
	036
	037
	038
	039
	040
	041
	042
	043

